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Stress: 64000 psf
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Project: Vogtle COL

Location: B-4034

Project No.: 6141060286

Boring No.: B-4034

Tested By: BM

Checked By: JW

Sample No.: UD-6

Test Date: 6/15/27

Depth: 143.50°

Test No.: 7624

Sample Type: Undisturbed

Elevation: 79.29’

Description: CLAY,

silty (CL-ML)

Remarks:

Thu, 11-0CT-2007 16:15:18
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4.5

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 18
Stress: 16000 psf
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Project: Vogtle COL Location: B-4034 Project No.: 6141060286
Boring No.: B-4034 Tested By: BM Checked By: JW
{ Sample No.: UD-6 Test Dote: 6/15/27 Depth: 143.50°
| Test No.: 7624 Sample Type: Undisturbed Elevation: 79.29'
Description: CLAY, silty (CL-ML)
Remarks:

T390 of T6Z5
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STRAIN, %

4.8

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 18
Stress: 4000. psf
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Project: Vogtle COL Location: B-4034 Project No.: 6141060286
Boring No.: B-4034 Tested By: BM Checked By: JW

Sample No.: UD-6 Test Date: 6/15/27 Depth: 143.50°

Test No.: 7624 Sample Type: Undisturbed Elevation: 79.29’

Description: CLAY, silty (CL-ML)

Remarks:

fod

h
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CONSOLIDATION TEST DATA

Constant Load Step: 18 of 18

TIME CURVES

Stress: 1000. psf
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Project: Vogtie COL

Location: B-4034

Project No.: 6141060286

Boring No.: B-4034

Tested By: BM

Checked By: JW

Sample No.: UD-6

Test Date: 6/15/27

Depth: 143.50°

Test No.: 7624

Sample Type: Undisturbed

Elevation: 79.29’

Description: CLAY,

silty (CL-ML)

Remarks:

Thu, 11-0CT-2007 16:15:19

1392 of 1625




CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL Location: B-4034 Project No.: 6141060286

Boring No.: B-4034 Tested By: BM Checked By: JW

| Sample No.: UD-6 Test Date: 6/15/27 Depth: 143.50°

| Test No.: 7624 Sample Type: Undisturbed Elevation: 79.29"

Description: CLAY, silty (CL-ML)

Remarks:

Thu, 11-0CT-2007 16:15:27



0.90

CONSOLIDATION TEST DATA
SUMMARY REPORT
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0.65 S S TS R R 8. % S - A i
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 26.41 27.07
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 94.21 98.5
Compression Index: 0 Saturation, % 88.72 100.70
Diameter: 2.5 in Height: 1 in Void Ratio 0.82 0.74
LL: 47 PL: 26 PI: 21 |Gs: 2.74

Project: Vogtle COL

Location: B-4034

Project No.: 6141060286

Boring No.: B-4034

Tested By: BM

Checked By: JW

{ Sample No.: UD-6

Test Date: 6/15/27

Depth: 143.50°

| Test No.: 7624

Sample Type: Undisturbed

Elevation: 79.29°

Description: CLAY, silty (CL-ML)

Remarks:

Thu, 11~0CT-2007 16:15:27




CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-4034 Project No.: 6141060286
Boring No.: B-4034 Tested By: BM Checked By: JW
Sample No.: UD-6 Test Date: 6/15/27 Depth: 143.50°
Test No.: 7624 Sample Type: Undisturbed Elevation: 79.29°'
Soil Description: CLAY, silty (CL-ML)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sqg.Rt. Log Ave.
pst in % min min ft~2/sec ftr2/sec ft~2/sec
1 100 0.001545 0.813 0.15 0.2 0.0 3.36e-005 0.00e+000 3.36e-005
2 500 0.009992 0.798 1.00 0. 0.1 7.73e-005 8.54e-005 8.11e-005
3 1le+003 0.01521 0.788 1.52 0.1 0.1 1.03e-004 9.89e-005 1.01e-004
4 2e+003 0.01939 0.780 1.94 042 0.0 3.52e-005 1.56e-004 5.75e-005
5 4e+003 0.02282 0.774 2.28 0.1 0.0 8.94e-005 0.00e+000 8.94e-005
6 8e+003 0.02845 0.764 2.84 0.0 0.0 1.69e-004 0.00e+000 1.69e-004
7 1.6e+004 0.03399 0.754 3.40 0.0 0.0 2.14e-004 0.00e+000 2.14e-004
8 4e+003 0.03161 0758 3.16 0.0 0.0 2.97e~004 0.00e+000 2.97e-004
9 le+003 0.02805 0.765 2.81 0.0 0.0 1.62e-004 0.00e+000 1.62e-004
10 2e+003 0.03011 0.761 3.01 0.0 0.0 1.72e-004 0.00e+000 1.72e~004
11 4e+003 0.03073 0.760 307 0.0 0.0 2.07e-004 0.00e+000 2.07e-004
12 8e+003 0.0327 0.756 3.27 0.0 0.0 2.80e-004 0.00e+000 2.80e-004
1.3 1.6e+004 0.03481 0.752 3.48 0.0 0.0 3.08e-004 0.00e+000 3.08e-004
14 3.2e+004 0.04112 0.741 4.11 0.0 0.0 2.97e-004 0.00e+000 2.97e-004
15 6.4e+004 0.05472 0.716 5.47 0.0 0.0 1.87e-004 2.05e-004 1.96e-004
16 1.6e+004 0.05148 0.722 5.15 0.0 0.0 2.28e-004 0.00e+000 2.28e-004
17 4e+003 0.04839 0.728 4.84 0.0 0.0 2.76e-004 0.00e+000 2.76e-004
18 1e+003 0.04358 0.737 4.36 0.0 0.0 1.43e-004 0.00e+000 1.43e-004
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW ”‘}T}) /O/%O
Sample No.: UD-2 Test Date: UD-2 Depth: 103.50° '
Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02
Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.03e+004 psf Water Content, % 37.20 37.12
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 79.58 84.37
Compression Index: 0.26 Saturation, % 89.82 100.43
Diameter: 2.5 in Height: 1 in Void Ratio 1.12 1.00
LL: 86 PL: 50 Pl: 38 GSs: 2.70

Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B~4035

Tested By: HJ

Sample No.: UD-2

Test Date: UD-2

Checked By: W =7, [of 2%/
Depth: 103.50° S

Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

Description: SILT  (MH)

Remarks: Cr= 0.036

Wed, 24-0CT-2007 08:46:58
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW ’S(,Olo/%O/o)
Vit

.| Sample No.: UD-2 Test Date: UD-2 Depth: 103.50’
Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02’
| Description: SILT (MH)

Remarks: Cr= 0.036
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CONSOLIDATION TEST DATA
SUMMARY REPORT

1‘3 1 ! 1 | I % i I i i i I I i 1 S| L 5 i £ L ! il
4 L
1.2 .
. -
i L
g -
1.1 = C
o | -
}.— = o -
<T = & b
® i ; L
a - | L
o N E -
> N : L
1.0 -
0.9 C
] | | i
0.8 e e e
100 1000 10000 100000
VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 1.03e+004 psf Water Content, % 37.20 37.12
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 79.58 84.37
Compression Index: 0.26 Saturation, % 89.82 100.43
Diameter: 2.5 in Height: 1 in Void Ratio 1.12 1.00
LL: 86 PL: 50 Pl: 36 Gs: 2.70

Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

-4 Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

J | Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

Description: SILT  (MH)

Remarks: Cr= 0.036

Wed, 24-0CT-2007 08:47:07
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Project: Vogtle COL

Boring No.:

Sample No.: UD-2

Test No.:

7587

Soil Description:

Remarks:

[
O W -do 0 W

=
W N

Cr= 0.036

oy Wk
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Stress
pst
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B-4035

SILT (MH)

Final
Displacement
in

-0.002061
0.000403¢
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.01143
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.03289
.02224
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.02524
~03855
.04933
.07756
0.1231
051033
0.07731
0.05675
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CONSOLIDATION TEST DATA

Location: B-4035
Tested By: HJ
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Sample Type:
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Project No.:

6141060286

Checked By: JW
Depth: 103.50°
Elevation: 117.02°

Coefficient of Consolidation

Sq.Rt.
ft~2/day

.00e+000
.00e+000
.33e+000
.84e+000
.32e+000
.02e+000
.32e+000
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW

Sample No.: UD-2 Test Date: UD-2 Depth: 103.50°

Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02°
Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286

Boring No.: B-4035 Tested By: HJ Checked By: JW

Sampie No.: UD-2 Test Date: UD-2 Depth: 103.50°

| Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

-{ Sample No.: UD-2

Test Date: UD-2

Depth: 103.50’

est No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

| Description: SILT (MH)

Remarks:

Fri, 12-0CT-2007 09:11:52
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Fri,

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

~{ Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

| Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

Description: SILT (MH)
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TIME CURVES

1 RN |

CONSOLIDATION TEST DATA

Constant Load Step: 5 of 17
Stress: 4000. psf

-0.5 :

0.5

STRAIN, 7%
o

1.5

2.0

,L[I!illil'lll!il]ll]]ll]lI\llll(!ll|!ll|llllllillliill(lll!

2.5

J S N B | ]

i Y SNUUTS SO Vo | L | Loededednd L

!lll|IIIll'!l!l!Ii!lllI!I!t!I!ill!!!llil!!llll}]lll

TTTTTTTT

o
o

0.1

TIME, min

100 10

O
(@)

__05 IlJilllll‘Illllllll

0.0

0.5

1.0

lll‘Nl]ililllilli)]I]]lii]!!‘tll

STRAIN, %

2.0

R NEERETEANNEERENRE NN

llillllllllllllllll‘
I i

IIIIIIIII"IIIIIIIII

lll!|||ll|Illtl(III[|l!lT]f'l|||l|1iIII|I||III!I!!I|[!]YIIT

2-5 III(llllIilIIlllllli\llllllllillIIIllllillllllll!illlllllll

0

2

6

SQUARE ROOT of TIME, min

8 10 12

Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B~4035

Tested By: HJ

Checked By: JW

Somple No.: UD-2

Test Date: UD-2

Depth: 103.50°

| Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02°

Description: SILT  (MH)
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Fri,

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

Test Date: UD-2

Depth: 103.50°

Sample Type: Undistrubed

Elevation: 117.02'

| Description: SILT  (MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf

SQUARE ROOT of TIME, min

Project: Vogtle COL Location: B-4035 Project No.: 6141060286

Boring No.: B-4035 Tested By: HJ Checked By: JW

Sample No.: UD-2 Test Date: UD-2 Depth: 103.50°

Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02°

Description: SILT (MH)

Remarks:
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Fri,

CONSOLIDATION TEST DATA

-5

TIME CURVES
Constant Load Step: 8 of 17
Stress: 1000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JWw

Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

Description: SILT  (MH)
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Fri,

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 9 of 17

Stress: 2000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

.{ Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02'

Description: SILT (MH)
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

"I Description: SILT  (MH)
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CONSOLIDATION TEST DATA

Constant Load Step: 11 of 17

TIME CURVES

Stress: 8000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

| Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

| Test No.: 7587

Sample Type: Undistrubed

Efevation: 117.02°

Description: SILT (MH)
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Fri

CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Project: Yogtle COL Location: B-4035

Project No.: 6141060286

Boring No.: B-4035 Tested By: HJ

Checked By: JW

Sample No.: UD-2 Test Date: UD-2

Depth: 103.50°

Test No.: 7587 Sample Type: Undistrubed

Elevation: 117.02'

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf
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Project: Vogtie COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

{ Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

| Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02

! Description: SILT (MH)

Remarks:
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Fri,

1 llllll' 1 i

CONSOLIDATION TEST DATA

Constant Load Step: 14 of 17

TIME CURVES

Stress: 64000 psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

Sample No.: UD-2

Test Date: UD-2

Depth: 103.50"

[ Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

{ Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 15 of 17

Stress: 16000 psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

.1 Sample No.: UD-2

Test Date: UD-2

Depth: 103.50°

| Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02’

A Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

Constant Load Step: 16 of 17

TIME CURVES

Stress: 4000. psf
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Project: Vogtle COL

Location: B-4035

Project No.: 6141060286

Boring No.: B-4035

Tested By: HJ

Checked By: JW

Sample No.: UD-2

Test Date: UD-2

Depth: 103.50"

Test No.: 7587

Sample Type: Undistrubed

Elevation: 117.02'

Description: SILT  (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW

.| Sample No.: UD-2 Test Date: UD-2 Depth: 103.50°

[ Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02’

Description: SILT  (MH)

Remarks:

1417 of 1625
Fri, 12-0CT-2007 09:11:53




CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW
.{ Sample No.: UD-2 Test Date: UD-2 Depth: 103.50’
< | Test No.: 7587 Sample Type: Undistrubed Elevation: 117.02’
1 Description: SILT (MH)
Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Before Test After Test
Overburden Pressure: O psf Water Content, % 37.20 37:12
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 79.58 84.37
Compression index: O Saturation, % 89.82 100.43
Diameter: 2.5 in Height: 1 in Void Ratio 1:.12 1.00
LL: 86 PL: 50 Pl: 36 GS: 2.70
Project: Vogtle COL Location: B-4035 Project No.: 6141060286
Boring No.: B-4035 Tested By: HJ Checked By: JW
Sample No.: UD-2 Test Date: UD-2 Depth: 103.50°
Test No.: 7587 Sample Type: Undistrubed | Elevation: 117.02’
Description: SILT (MH)
Remarks:
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Project: Vogtle COL
Boring No.: B-4035
Sample No.:

Test No.:

UD-2
7587

Soil Description: SILT (MH)

Remarks:
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O OO OO b b b b= 2 b2

CONSOLIDATION TEST DATA

Location:
Tested By:
Test Date:

Sample Type:

B-4035
HJ
uD-2

B g

GO AR WNDNENWNE OO
o
-

1420 of 1625

Undistrubed

T50 Fitting

.REt.

min

AN OFRPOOC OO WIOOTOOOO
QO S O A U DN b b s NN N b OO

Log

min

DO O0ODODOOOOCOoOOOCOWL
OOCONHOHOORRFRENERPLOO

i

Project No.:

6141060286

Checked By: JW

Depth:
Elevation:

AR ONENBWRRERNNNWONYOO

103.50°
117.02°

Coefficient of Consolidation

5q9.Rt.

ft°2/day

.00e+000
.00e+000
.33e+000
.B4e+000
.32e+000
.02e+000
.32e+000
.54e-001
.04e+000
.50e+000
.28e+000
.72e+000
.05e+000
.40e-001
.37e+000
.72e-001
.36e-002

Log

ft~2/day

8.88e-002
0.00e+000
6.74e+000
6.89e+000
.02e+000
.45e+000
.01e+000
.00e+000
.27e+001
.3%e+000
.00e+000
.44e+000
.01e+000
.00e+000
.25e+001
.00e+000
.00e+000

QO ONMDNNOONE OWOo W

DY B b N B 0 D ) B2 D W N s Oy O o

Ave.
t~2/day

£n

.88e-002
.00e+000
.53e+000
.94e+000
.62e+000
.08e+000
.69e+000
.54e-001
.13e+000
.53e+000
.28e+000
.83e+000
.38e+000
.40e-001
.00e+001
.72e-001
.36e-002
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